
Page 1 

 
 

 
 

 
 
 
 
 
 
 
 
 
 
 

 
SCOTTISH WATER 

 
WIC ANNUAL RETURN 

 
COMMENTARIES 

 
September 2010 

 



Page 2 

 
A Tables Base Information....................................................................................................7 

Table A1 Connected and Billed Properties ..................................................................7 
A1.1-5 Billed Properties - Water .............................................................................11 
A1.6-11 Connected Properties – Water................................................................12 
A1.12-16 Billed Properties – Foul Sewerage..........................................................13 
A1.17-22 Connected Properties – Foul Sewerage .................................................13 
[...]
The population load increased by 6,411 p.e. The reasons for the change in this figure are 
discussed in the commentary for E3.1. 
 
Tourist (0.95% of total load) 
The tourist load decreased by 5,421 p.e.  The reasons for the change in this figure are 
discussed in the commentary for E3.2. 
 
Non-domestic load (14.06% of total load) 
The non-domestic load increased by 9,859 p.e. 
 
Trade effluent (17.35% of total load) 
The trade effluent load decreased by 113,297 p.e.  Due to the opening of the retail 
market to competition in April 2008, the source of this data is now the Central Market 
Agency. The changes in trade effluent are covered in more detail in the P Tables 
commentary. 
 
Imported private septic tanks (0.02% of total load) 
The imported private septic tanks load decreased by 467 p.e. The was a reduced 
demand for septic tank emptying. 
 
Imported public septic tanks (<0.01% of total load) 
The imported public septic tanks load decreased by 50 p.e. The was a reduced demand 
for septic tank emptying. 
 
Imported other 
No imported other loads were treated at PPP treatment works. 
 
Imported WWTW sludge (0.27% of total load) 
The imported WWTW sludge load decreased by 3,923 p.e.  More sludge was taken to 
Scottish Water treatment plants this year leading to a reduction in the load calculated at 
PPP works. 
 
Imported WTW sludge (0.01% of total load) 
The imported WTW sludge load decreased by 213 p.e. More sludge was taken to 
Scottish Water treatment plants this year leading to a reduction in the load calculated at 
PPP works. 
 
Sludge return liquors (0.05% of total load) 
The sludge return liquor load decreased by 258 p.e. This reduction is in line with the 
reduction in sludge imports to PPP works. 
 
The confidence grade remains at B3 which is unchanged from 2008/09. 
 



 

Page 87 

E3.4-8 Scope of works 
 

E3.4 Sewerage 
 
Fort William includes incoming sewer and four pumping stations. 
Inverness includes a major pumping station and associated pumping mains/gravity 

sewer. 
Hatton includes extensive pumping mains and pumping stations. 
Nigg includes incoming sewer and 14 pumping stations.   
Persley includes short section of incoming sewer. 
Peterhead includes short section of incoming sewer. 
Fraserburgh includes short section of incoming sewer and one terminal pumping 

station. 
Moray Coast includes extensive pumping mains and pumping stations. 
Seafield includes the Esk valley trunk sewerage network, a number of storm 

water works with overflow and seven sewage pumping stations.   
Newbridge includes short section of incoming sewer, a storm water works with 

overflow and two pumping stations. 
Whitburn includes one terminal pumping station. 
Levenmouth includes eight pumping stations and associated rising mains and sewers. 
Daldowie Includes one pumping station and pumping main. 
Inverclyde Includes one outfall. 

 
 
E3.5 Sewage Treatment - Only Daldowie does not include sewage treatment – it is 
exclusively a sludge treatment centre.   

 
E3.6 Sludge Treatment   
 
Permanent sludge treatment facilities 

 
Inverness Indigenous sludge, imports from Fort William, plus Scottish Water 

imports. 
Hatton Indigenous sludge plus Scottish Water imports. 
Nigg Indigenous sludge, imports from Persley, Peterhead, Fraserburgh, plus 

Scottish Water imports. 
Lossiemouth Indigenous sludge, imports from Buckie, Banff MacDuff, plus Scottish 

Water imports. 
Seafield Indigenous sludge, occasional imports from Newbridge, East Calder, 

Blackburn, Whitburn, plus Scottish Water imports. 
Newbridge Indigenous sludge, imports from East Calder, Blackburn, Whitburn, plus 

Scottish Water imports. 
Daldowie receives sludge from Dalmuir and Scottish Water wastewater treatment 

works (Shieldhall, Paisley, Dalmarnock and Erskine) by sludge pipeline, 
and from SW tankered imports. 

Meadowhead Indigenous sludge, plus imports from Stevenston and Inverclyde. 
Levenmouth Indigenous sludge, plus Scottish Water imports. 

 
 



 

Page 88 

Temporary sludge treatment facilities 
 
The following sites do not have a permanent sludge treatment centre but temporary 
sludge treatment facilities were deployed on site for a limited period. 

 
East Calder Sludge dewatering, exported as cake.  The East Calder sludge goes to 

Newbridge and/or Seafield for digestion treatment.  April ’09 was the last 
of a temporary treatment and disposal solution whilst works were 
ongoing at Newbridge. 

 
E3.7 Terminal Pumping Station - means a pumping station that is the final point on 
the forward flow path from a sewerage network into a wastewater treatment works and 
may include both pumping of all/partial ‘FFT’ flows or stormwater flows to storm tanks 
and/or storm outfalls.  The Terminal Pumping Station may form part of the sewerage 
network (i.e. be remote from the WTP) or may be associated with a wastewater 
treatment works depending on actual location and power supply source.  It is not a 
Combined Pumping Station or a Stormwater Pumping Station. 
 
The following works include incoming terminal pumping stations as part of the PPP 
scheme. Maximum capacity (l/s) of terminal pumping station, excluding standby capacity, 
is given in brackets: 

 
Fort William Caol Transfer (118 l/s), Fort William WwTW(590 l/s). 
Inverness Allanfearn WwTW(50 l/s). 
Hatton South Balmossie (1,406 l/s), West Haven (110 l/s), Inchcape Park (241 

l/s). 
Fraserburgh Fraserburgh Inlet (195 l/s). 
Lossiemouth Duffus Junction (33 l/s), Moycroft (300 l/s). 
Buckie Nook (84 l/s), Shipyard (70l/s), Buckie WwTW (13 l/s). 
Banff MacDuff Craigfauld (552l/s), Banff MacDuff WwTW (222 l/s). 
Seafield A proportion of total flow is delivered via Marine Esplanade Terminal PS 

(1420 l/s). 
Newbridge A proportion of total flow is delivered via the Ratho Sewer Terminal PS 

(196 l/s). 
Whitburn A proportion of total flow is delivered via the Harrison Sewer Terminal PS 

(45 l/s). 
Levenmouth All flow delivered via terminal pumping stations; Methil M2 (125 l/s), 

Leven (212 l/s), Buckhaven (133 l/s), Levenmouth WwTW inlet FFT 
flows (1,650 l/s), Levenmouth WwTW inlet storm flows (2,347 l/s). 

 
 
E3.8 Other - No plants in this category. 
 
E3.9-14 Sewage treatment - effluent consent standard 
 
E3.9-13 Effluent consent standards - Data obtained from the current SEPA 
consents. 
 
Where effluent consent standard includes both CAR and UWWTD elements the tighter 
standard is given in the return. 
 
E3.9 Suspended solids consent – all CAR 
 
At Seafield CAR licence was issued Jul 2009.  Table E3 was updated accordingly.  AR09 
was based on COPA 
 



 

Page 89 

E3.10 BOD consent – all UWWTD except Newbridge, East Calder, Blackburn and 
Whitburn 
 
E3.11 COD consent – all CAR 
 
E3.12 Ammonia consent – all CAR 
 
E3.13 Phosphate consent – all CAR, consent is expressed as; 'Mean concentration of 
total phosphorous of any series of composite samples taken at regular but randomised 
intervals in any period of 12 months. 
 
E3.14 Compliance with effluent consent standards – Compliance for BOD, COD, 
SS, Ammonia, and Phosphate is reported for each works, based on the total number of 
sample results and exceedances (upper and lower tier) for sanitary determinands (to the 
exclusion of other parameters that may be included in the SEPA consent).  Where 
effluent consent standard includes both CAR and UWWTD standards both sets of 
samples are used for the calculation of compliance. 
 
Percentage compliance is calculated as: 
 (1-(total number of failures/total number of samples)) x 100 
 
 
The SEPA Annual Compliance Report for period ending 31 December 2009 has been 
taken as the definitive data source, provided by our Regulator, and as such a Confidence 
Grade of A1 has been assigned.  
 
Compliance calculated under this methodology may cause conflicts with Table C4 
(C4.19) “Number of discharges confirmed as failing”, which considers all SEPA consent 
parameters. 
 



 

Page 90 

Failures 
 

Site Parameter Date of 
Failure 

Comment 

Nigg COD 26/3/09 E Failure was due to a combination of high 
influent loadings & problems with the 
operation of the Lamella’s and BAFF 
processes at this time. 

Persley P 3/8/09 E Reduced level of Alum dosing over a period 
of time, due to partial failure of the dosing 
system, led to phosphorus failure. 

Peterhead BOD/COD 26/2/09 E Problems with the removal of sludge from 
the wastewater treatment stream led to a 
carryover of sludge into the final effluent. 

East Calder Ammonia 26/2/09 E Failure coincided with flushing of nitrifying 
trickling filters by operator.  The operation 
had been notified to SEPA in advance.  
Result was challenged but remained on 
record. 

Whitburn BOD 19/11/09 E Failure coincided with fluvial flooding of the 
WWTW site and the final effluent sample 
was considered contaminated.  The flooding 
had been notified to SEPA, the result has 
been challenged and SEPA have confirmed 
by email that the result will be removed from 
the compliance assessment for the site. 

BOD 6/1/09 E, 
4/2/09 E, 
25/2/09 E 

Samples were taken during trials to 
introduce upgrade of WWTW by PFI Co and 
during period of SEPA Enforcement Notice 

Dalmuir 

Ammonia 24/6/09 E Failure occurred during a prolonged period 
of dry weather when influent ammonia level 
increased 

Meadowhead BOD 
COD 

27/4/09 E 
28/10/09 E 

Increased levels of sludge in SST which 
washed out over weir 

 
 

E3.15-21 Treatment works category  
 
Information contained in these lines is extracted from the project agreements and is 
given a confidence grade of A1. 
 
E3.15 Primary. 
E3.16 Secondary activated sludge - Includes all plants except Blackburn. 
E3.17 Secondary biological - Blackburn. 
E3.18 Tertiary A1  

 
East Calder Nitrifying filters. 
Whitburn Nitrifying filters. 

 



 

Page 91 

E3.19 Tertiary A2   
 
Inverness UV disinfection. 
Persley UV disinfection. 
Fraserburgh UV disinfection. 
Banff MacDuff UV disinfection. 
Seafield UV disinfection, plus chemical (peracetic acid) contact tank used on an 

intermittent basis depending on flow. 
Levenmouth Chemically enhanced settlement process plus UV disinfection.   
Newbridge Low head loss sand filters 
East Calder Low head loss sand filters 
Whitburn Low head loss sand filters 
Meadowhead Biofors tertiary filter 

 
E3.20 Tertiary B1 - No plants in this category. 
E3.21 Tertiary B2 

 
Blackburn Low head loss sand filters 

 
 

E3.22-32 Sewerage Data 
 
Includes all sewerage (sewers, pumping stations, rising mans, outfalls and long sea 
outfalls)  
 
Data sources:  Concessions Agreements, Operators O&M manuals, Operators asset 
inventories, SW GIS system, as built drawings, SEPA consents.  
 
Pump capacity (kW) obtained from motor drive rating, not the pump duty point. 
 
SW GIS will be updated to include as built records of new sewer constructed by PFI Co.  
 
E3.22 Total length of sewer – Length of outfalls is included in the data unless noted 
otherwise in commentary.  Where terminal pumping stations are located remote from a 
wastewater treatment works, the length of rising main connecting the terminal pumping 
station and wastewater treatment works is included. 
 
At Moray Coast GIS data was checked and lengths recalculated in March 2010. This 
includes existing outfalls, transferred to the PFI Company in Oct 2009. 
 
E3.23 Total length of critical sewer – Unless stated otherwise, all PPP sewers 
(including relief sewers, rising mains and CSO outfalls) are deemed to be critical. 
 
Leven PS rising main to storm tank and return drain are not deemed to be a 'critical 
sewer'. 
 
At Moray Coast GIS data was checked and lengths recalculated in March 2010. This 
includes existing outfalls, transferred to the PFI Company in Oct 2009. 
 
E3.24 Number of pumping stations – includes stormwater, combined and terminal 
pumping stations.  Interstage and final effluent pumping stations forming part of a 
wastewater treatment plant are not included. 
 



 

Page 92 

E3.25 Capacity of pumping stations (m3/d) - includes stormwater, combined and 
terminal pumping stations.  Maximum flow pumped forward per day.  This excludes 
capacity of standby pumps. 
 
E3.26 Capacity of pumping stations (kw) - includes stormwater and combined 
pumping stations, but not terminal pumping stations.  Includes capacity of standby 
pumps. 
 
E3.27 Number of combined pumping stations - Combined pumping station means a 
network wastewater pumping station containing a pump or pumps transferring 
wastewater forward within the downstream sewerage network. The transferred 
wastewater flow rate from the combined pumping station is the “FFT” rate, the generally 
accepted term used in design and SEPA consents. For the sake of clarity, where 
stormwater storage tank returns are pumped back into the sewerage system for onward 
flow, this shall be classed as a combined pumping station (as such flows become part of 
‘FFT’).  Terminal pumping stations are not included. 
 
The following combined pumping stations are included:  

 
Fort William Blar Mhor, Caol No1  
Inverness Longman 
Hatton Riverside, KGV, Stannergate, West Ferry, Broughty Castle, Fort Street, 

Gray Street 
Nigg Downies, Portlethen Village, Newtonhill Clifftop, Portlethen South, 

Backies, Cowie (3), Slughead, Bridge of Muchalls, Cammachmore, 
Portlethen North 

Lossiemouth Burghead, Cummingston, Hopeman, Moycroft 
Buckie Portgordon West, Portgordon East, Seatown, Cluny, Cullen East, 

Portknockie, Findochty, Portessie 
Banff/MacDuff Whitehills, Whitehills Harbour, Inverboyndie, Scotstown, Castlehill Park, 

Union Road, Bankhead 
Seafield Wallyford Transfer, Wallyford SWW, Portobello SWW, Harelaw SWW, 

Dalkeith SWW, Mayshade SWW,  
Newbridge Broxburn SWW. 
Levenmouth Methil M1. 

 
Mayshade: pumping station comprises a separate duty/standby pump set in two 
separate storm tanks. As only one duty pump operates at any one time (i.e. storm tank 1 
emptied before commencing emptying of storm tank 2) these four pumps have been 
entered as a single combined pumping station on a 1 duty/3 standby basis.  
 
E3.28  Capacity of combined pumping stations (m3/d) - Maximum flow pumped 
forward per day.  This excludes capacity of standby pumps.  
 



 

Page 93 

E3.29  Number of stormwater pumping stations - stormwater pumping station means 
a network wastewater pumping station containing a pump or pumps transferring 
wastewater, containing stormwater, to a stormwater storage tank or storm overflow. The 
stormwater pumping station transfers wastewater in excess of “FFT”, the generally 
accepted term used in design and SEPA consents. For the sake of clarity, the function of 
the stormwater pumping station is to prevent and/or limit surcharging of the upstream 
sewerage system 
 
The following stormwater pumping stations are included:  

 
Inverness Longman (2) 
Hatton Riverside, KGV, Stannergate, Westhaven, Broughty Castle, Inchcape 

Park 
Nigg Backies (2) 
Lossiemouth Moycroft 
Buckie Portessie 
Banff MacDuff Bankhead 
Levenmouth Leven, Roundall 

 
E3.30 Capacity of stormwater pumping stations (m3/d) – Maximum flow pumped 
forward per day.  This excludes capacity of standby pumps. 
 
E3.31 Number of combined sewer overflows & E3.32  Number of combined sewer 
overflows (screened) - CSOs that overflow within the sewerage system rather than to 
an outfall discharging direct to the environment are not included.  
 
The following CSOs are included:  

 
Fort William Caol No1, Caol Transfer 
Inverness Longman 
Hatton Riverside, KGV, Stannergate, South Balmossie, Westhaven, Broughty 

Castle, Inchcape Park, Panmurefield/Balmossie Mill (2) 
Nigg Downies, Portlethen Village, Newtonhill Clifftop, Backies (2), Cowie, 

Portlethen North, Nigg 
Fraserburgh Fraserburgh Inlet 
Lossiemouth Burghead, Cummingston, Hopeman, Moycroft 
Buckie Portgordon West, Portgordon East, Seatown, Cluny, Nook, Cullen East, 

Portknockie, Findochty, Portessie, Shipyard 
Banff MacDuff Whitehills, Whitehills Harbour, Inverboyndie, Scotstown, Castlehill Park, 